

You have been prescribed Ospolot® 20/ml Oral Suspension Here is your Dosing Schedule



To help your GP and community pharmacist obtain this product for you in the future, show them this information.
The PIP code for this product is 4348157

1mg = 0.05ml,

So if you are on 10mg, your dose is 0.5mls

Please ask for a 1ml syringe if the patient's dose is less than 1ml

Date of consultation:

Name:

D.O.B:

Hospital/NHS Number:

How to take Ospolot:

- Before taking Ospolot 20 mg/ml oral suspension, **shake the bottle very well for at least 30 seconds**, then take/administer the dose immediately.
- Ospolot can be taken with or without food.
- It can be administered directly from the oral syringe into the mouth.
- If the patient experiences a bitter after taste they can drink water, juice or milk after taking the medicine.
 - **Do not** drink fizzy drinks to get rid of the bitter after taste.
- Alternatively, Ospolot can be mixed with water, juice, milk, yoghurt or porridge and taken by the patient.
- If the patient has a feeding tube, Ospolot can be administered via a feeding tube – ask your doctor, nurse or pharmacist for more information on how to do this.

Date of treatment	How much you need to take (Number of mls)	When to take your medicine (fill in time(s)) for examples "Take every day at 8am" or "Take every day at 8am & 8pm"	Comments & Notes
From: To:		Take this every day at...	
From: To:		Take this every day at...	
From: To:		Take this every day at...	
From: To:		Take this every day at...	
From: To:		Take this every day at...	
From: To:		Take this every day at...	